N PCTEST"

Proud to be part of @ element

PASS ki GEW iMHz  Peak: 5350.11 MHz, 66.47 dBuV/m

pug ofie e YBWIIMHEZ 00535097 MHz, 51.05 dBUV/m
140 4

£ 120

3

3

g

= 100

e

2

I3 i

2 80

-l

[

T 604
40 4

5300 5316 5332 5348 5364 5380 5396 5412 5428 5444 5460

Frequency (MHz)
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Plot 7-952. SDM (Pk & Avg, Ch.100, 802.11n, MCS11)
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Plot 7-950. SDM (Pk & Avg, Ch.64, 802.11n, MCS13) Plot 7-953. CDD (Pk & Avg, Ch.100, 802.11n, MCS13)
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Plot 7-951. SDM (Pk & Avg, Ch.100, 802.11n, MCS8) Plot 7-954. SDM (Pk & Avg, Ch.104, 802.11n, MCS13)
FCC ID: BCGA2378 pc TES T MEASUREMENT REPORT Approved by:

IC: 579C-A2378

Proud tobe partof @

(CERTIFICATION)

Quality Manager

Test Dates:
02/15/2021 - 3/16/2021

Test Report S/N:
1C2101020004-08.BCG

EUT Type:
Tablet Device

Page 310 of 349

© 2021 PCTEST

V 10.3 11/16/2020

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N PCTEST"

Proud to be part of @ element

Trace: MaxHold RBW: 1 MHz 5725.59 MHz Trace: MaxHold RBW: 1 MHz 5725.09 MHz
Detector: PK VBW: 3 MH. o Detector: PK VBW: 3 MH. .
PASS Offset: 18.7¢8 SWT: 1.01ms 63.46 dBuV/m PASS Offset: 17,608 SWT: 1.01ms 63.44 dBuV/m
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Plot 7-958. CDD (Pk, Ch.140, 802.11n, MCS8)
Plot 7-955. SDM (Pk, Ch.136, 802.11n, MCS8)
Trace: MaxHold RBW: 1 MHz
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Plot 7-956. SDM (Pk, Ch.136, 802.11n, MCS11) Plot 7-959. CDD (Pk, Ch.140, 802.11n, MCS11)
Trace: MaxHold RBW: 1 MHz 5725.,09 MHz
Trace: MaxHold RBW: 1 MHz 5728.49 MHz PASS Detector: PK VBW: 3 MHz y
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Plot 7-957. SDM (Pk, Ch.136, 802.11n, MCS13)

Plot 7-960. CDD (Pk, Ch.140, 802.11n, MCS13)
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Plot 7-961. CDD (Pk, Ch.149, 802.11n, MCS8)
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Plot 7-962. CDD (Pk, Ch.149, 802.11n, MCS11)

Trace: MaxHold RBW: 1 MHz 5650 10 MHz
Detector: PK VBW: 3 MH :
PASS Offset: 18,608 SWT: 1.01ms 61.61 dBuV/m
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Plot 7-963. CDD (Pk, Ch.149, 802.11n, MCS13)
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Plot 7-964. CDD (Pk, Ch.165, 802.11n, MCS8)
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Plot 7-965. CDD (Pk, Ch.165, 802.11n, MCS11)
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Plot 7-966. CDD (Pk, Ch.165, 802.11n, MCS13)
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PASS ggm e fBw: 1z peak: 5149.20 MHz, 62.99 dBpV/m
Pegl Oifeet: 17745 SWT: 1.01ms _Avg: 5148.80 MHz, 50.83 dBuV/m
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Plot 7-967. SDM (Pk & Avg, Ch.36, 802.11ax(SU), MCSO0)
Pes RBW:1MHz  peak: 5149,20 MHz, 65.24 dBuV/m
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Plot 7-968. SDM (Pk & Avg, Ch.36, 802.11ax(SU), MCS3)
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Plot 7-969. CDD (Pk & Avg, Ch.36, 802.11ax(SU), MCS11)
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Plot 7-970. SDM (Pk & Avg, Ch.40, 802.11ax(SU), MCSO0)
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Plot 7-971. SDM (Pk & Avg, Ch.40, 802.11ax(SU), MCS3)
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Plot 7-972. SDM (Pk & Avg, Ch.40, 802.11ax(SU), MCS11)
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Plot 7-973. SDM (Pk & Avg, Ch.60, 802.11ax(SU), MCS11)
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Plot 7-974. SDM (Pk & Avg, Ch.64, 802.11ax(SU), MCSO0)
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Plot 7-975. SDM (Pk & Avg, Ch.64, 802.11ax(SU), MCS3)
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Plot 7-976. SDM (Pk & Avg, Ch.64, 802.11ax(SU), MCS11)
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Plot 7-977. SDM (Pk & Avg, Ch.100, 802.11ax(SU), MCS0)
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Plot 7-978. SDM (Pk & Avg, Ch.100, 802.11ax(SU), MCS3)
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PASS ;';‘GEU ot 17,308

RBW: 1 MH. .
RBW: 1MHZ  peak: 5469.30 MHz, 63.43 dBuV/m
Peak Offset: 16.7dB 1

Avg: 5459.24 MHz, 47.55 dBuV/m

Trace: MaxHold
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Plot 7-979. CDD (Pk & Avg, Ch.100, 802.11ax(SU), MCS11) Plot 7-982. SDM (Pk, Ch.136, 802.11ax(SU), MCSO0)
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Plot 7-980. SDM (Pk & Avg, Ch.104, 802.11ax(SU), MCS3) Plot 7-983. SDM (Pk, Ch.136, 802.11ax(SU), MCS3)
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Plot 7-981. SDM (Pk & Avg, Ch.104, 802.11ax(SU), MCS11)
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Plot 7-984. SDM (Pk, Ch.136, 802.11ax(SU), MCS11)
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Trace: MaxHold

Detector: PK
Offset: 18.6dB

RBW: 1 MHz
: 3 MHz

gew 5725.29 MHz
SWT: 1.01ms
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Plot 7-985. CDD (Pk, Ch.140, 802.11ax(SU), MCSO0)
Trace: MaxHold RBW: 1 MHz 5725.09 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 18.6dB SWT: 1.01ms 63.14 dBuV/m
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Plot 7-986. CDD (Pk, Ch.140, 802.11ax(SU), MCS3)

Trace: MaxHold
Detector: PK
Offset: 18.6dB
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Plot 7-987. CDD (Pk, Ch.140, 802.11ax(SU), MCS11)
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Frequency (MHz)
Plot 7-988. CDD (Pk, Ch.149, 802.11ax(SU), MCS0)
Trace: MaxHold RBW: 1 MHz 5642.69 MHz
Detector: PK VBW: 3 MHz
PASS Offset: 18.6dB SWT: 1.01ms 61.68 dBuV/m
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Frequency (MHz)
Plot 7-989. CDD (Pk, Ch.149, 802.11ax(SU), MCS3)
Trace: MaxHold RBW: 1 MHz 5648.29 MHz
Detector: PK VBW: 3 MHz y
PASS Offset: 18.6dB SWT: 1.01ms 60.42 dBuV/m
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Plot 7-990. CDD (Pk, Ch.149, 802.11ax(SU), MCS11)
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7.6.11 CDD/SDM Radiated Band Edge Measurements (40MHz BW)
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Plot 7-1029. SDM (Pk & Avg, Ch.46, 80.11ax(SU), MCSO0)
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Plot 7-1030. SDM (Pk & Avg, Ch.46, 80.11ax(SU), MCS3)
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Plot 7-1031. CDD (Pk & Avg, Ch.46, 80.11ax(SU), MCS11)
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Plot 7-1032. SDM (Pk & Avg, Ch.54, 80.11ax(SU), MCS0)
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Plot 7-1033. SDM (Pk & Avg, Ch.54, 80.11ax(SU), MCS3)
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Plot 7-1034. SDM (Pk & Avg, Ch.54, 80.11ax(SU), MCS11)

PASS &g Rew: 1Mtz peak: 535274 MHz, 65.92 dBUV/m
A ol 1aan SN DI Avg: 5350.76 MHz, 50.82 dBuv/m

140

-
N
=]

100

=3
=1

Field Strength (dBuV/m)

=]
=1

40

5280 5298 5316 5334 5352 5370 5388 5406 5424 5442 5460
Frequency (MHz)

Plot 7-1035. CDD (Pk & Avg, Ch.62, 80.11ax(SU), MCSO0)
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Plot 7-1036. CDD (Pk & Avg, Ch.62, 80.11ax(SU), MCS3)
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Plot 7-1037. CDD (Pk & Avg, Ch.62, 80.11ax(SU), MCS11)
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Plot 7-1038. CDD (Pk & Avg, Ch.102, 80.11ax(SU), MCS0)
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Plot 7-1041. SDM (Pk & Avg, Ch.110, 80.11ax(SU), MCSO0)
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